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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

. 418 RECEIPT )

Date : H\dw

..................................................................... studying in B.E/ MBA / M.Tech .......cccocoveiieiiiiiiniinns

a sum ofRupees......G.\r.Q:‘?. .......... \f\V\ ............................ W ......... O(V'Q?r P

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

Rs. 3\0“[/ Acc%t
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K'S School of Engineering and Management

#15 MALLASANDRA, OFF, KANAKAPURA MAIN ROAD
Bangalore-560109

Department of Civil Engineering

Date: 14" Aug 2021
To

Magaji constructions

One concrete cube was sent for compressive strength test. The test was conducted and results
are described as below.

Date of testing: 14" Aug 2021

Block , Max, load Czonzli),:S?‘e;éth—
na Date of Cast (kN) (N/mm?) Remarks
1 01/08/2021 2214 0.84 14-day strength
!

. ( Head of Department

Professor & Head
Dept. of Civil Engineering
K.S. Group of Institutions
¥_S.School of Engineering § Mpn=jement
Bangalcie-5a0 vus

Scanned by CamScanner



K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

143 |

No.

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

<V OovdS iR Tey A N

L),

F

Rs. %D [ a Accountant
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management

Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru - 560 109, www.kssem.edu.in

o

-

ey

To
v Consulting Engineers

Tel : +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

Department of Civil Engineering
Test report

Date: 05/04/2021

3 concrete cubes were sent for compressive strength test. The test was conducted and results are
described as below.

Date of testing: 05/04/2021

: Load Comp Avg,
] )
130 B‘Cl:)”c)l; Eg'/ D(a:te :’f Weklght (Kn) Strength | Strength | Remarks
X ’ a8 (kg) (N/mm?®) | (N/mm?)
1 Cl 28/03/2021 8.30 3774 16.7
7 da
2 C2 28/03/2021 8.25 514.8 22.8 20.06 Strengy[h
3 C3 28/03/2021 8.40 466.4 20.7
- WAl

Signature of Staff Head of the department

Department of Civil Engineering

Professor & Heag
Dept. of Civil Engineering
K.S. Group of institutions
K.S. School ol Engincering & Hana

i Eng gement
Bangaiore-56¢ 052,
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

(RECEPT)
No. 138 Date : %\]%)sz—l

a sum of Rupees ........ S:)')Lf ......... \’\QKY\&‘&‘\/‘QGP‘ ........... ()QQ,( TR2A ... @‘\"9"9‘ .........................
towards the Library fine / Xerox / Shortage of attendance / lab. Breaka;ge / Miscellaneous
: Rowoerd=  Bledks  Teyfiog

Rs. 630 / il Accountant
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K.S. School

KAMMAVARI SANGHAM (R), 1952

of Engineering and Management

Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
# 15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru - 560 019, www.kssem.edu.in
Tel : +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

o

Test Report

Date: 31-03-2021

Details of test report of 6” Solid blocks and 6” Light weight blocks produced by Mr. TARUN
tested under Compressive Testing Machine (CTM) and Results were as follows.

. Average
SL Block Trade Block dimensions Crushing Block Block
Load Strength
No. Name (mm) 2 Strength
(kN) (N/mm”) N /mmz)
1 | 6”Solid Concrete | 400X150X200 562.2 9.37 8”54
2 Blocks 400X150X200 | 4626 7.71 '
3 6” Light Weight 600X150X200 504.0 5.60 -
4 Blocks 600X150X200 641.7 7.13

o)

6

otV

Signature of staff tested

/
HOD

Department of Civil Engineering
Professor & Head
Dept. of Civil Engineering
K.S. Group of institutions
K.S.Schoolof Engineering & K anagement
Bangalore-560 (52
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

No. 116 Date : \Q’ISIQ—&J

..................................................................... studying in BE/@A I MICCH oo
p

a sum of Rupees ...... KXM\P‘L& ............. AOWNO=. W—% ....... @»9‘7/ ...........

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

croe ey,

D

Rs. “50% ( e

| Accountant

Scanned by CamScanner




KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahallj, Mallasandra, off Kanakapura Road,
Bengaluru - 560 109, www.kssem.edu.in

5012/013/163, Fax : +91 80 284251 64, Mob : 8884444408

Department of Civil Engineering
Test report

Date: 12/03/2021
To
-V Consulting Engineers

Tel : +91 80 2842

3 concrete cubes were sent for co

mpressive strength test. The test was conducted and results are
described as below.,

Date of testing: 12/03/2021

. Load Comp, Avg,
&) STI. Blockno./ | Dateof | Weight (Kn) Strength Strengtzh Remarks
No. | Cube no. Cast (kg) (N/mm?) | (N/mm?)
1 Cl 10/02/2021 8.5 732.3 325
28 day
2 c2 10/02/2021 8.48 775.8 34.4 35.23 strength
3 c3 10/02/2021 8.35 874.8 38.8

%. d/ Heac\i};ft(ri%;rtment
Signature of Staff Department of Civil Engineering

Professor & Heag
ept. cf Civil Enginering
. 3. Group of inslitutions
K.S. School ¢of Engineering & Managemant
Bangalore-567 952,

— e ——————————
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

3 Date : Z)B /(207—1

..................................................................... studying in B.E/ MBA/ M.TeCh ...........ccccooovvninnnnn.

a sum of Rupees .............. ()—\m/)/\&)\w“&V‘QOQ\W@HQVS% ..............................

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

C oo Neghiong,

Rs. Z ) / - Accountant
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 109, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

Department of Civil Engineering

Test report
Date: 01/03/2021

To
V Consulting Engineers

2 concrete cubes were sent for compressive strength test. The test was conducted and results are
described as below.

Date of testing: 01/03/2021

. Comp, Avg,
I\SI:; 120;]; no/ Déte ?f Wf‘lght Load (Kn) | Strength Strength
3 ube no. as (kg) (N/mm?) (N/mm?)
1 Cl 23/02/2021 7.98 849.5 39.1
39.25
2 C2 23/02/2021 8.5 894.0 39.4
Signature of Staff Head of the department

Department of Civil Engineering

ering
!

TAnA

ISR

pof instily
¥.S.SchoolcfEngin &

.l LY PN
eering & Management

e
Bangalore-56L 062.
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

-_RECEIPT
No. 0 83 Date 'Z'{ \2 lQQQ»}

ﬁ Received From Mr. / Miss _SY'\\\IO{SFSP‘ ............. CV(_(D ..........................................
Lo ] b e SRS studying in B.E/ MBA/ M.Tech ...........ccooccvunnivriunnnn.
X a sum of Rupees .......... 9, V\Q,\{W&V\ch\ .......... W T4 C
: towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous
cove  AeyPog

< |~

L | S

Rs. ( 00 L/ “ Accountant
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KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 109, www.kssem.edu.in

Tel : +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

Department of Civil Engineering

Test report

To
V Consulting Engineers

Date: 26/02/2021

1 concrete cubes were sent for compressive strength test. The test was conducted and results are

described as below.

Date of testing: 26/02/2021

. Load Comp, Avg,
& IE:) Igz;‘; l::)'/ Dca:taes:)f (ﬁifne) (Kn) Strength Strengtﬂh Remarks
' ) (N/mm?) | (N/mm?)
1 Cl 27/01/2021 1001*0]000* 341.5 34.15 34.15 28 day
strength

(et

Signature of Staff

Wl

Head of the department
Department of Civil Engineering

Profassor§ Heaa
Dept. of Civii Engineering
K.S. Group of institutions
K.S. Schoelei Eiginsering & Management
Bangalore-56C 062,

Scanned by CamScanner



K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT
#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164
RECEIPT
; No. Uve Date : 21“)?”202'\
Received From Mr. / Miss g’\/‘)\\/‘ adﬁf/\ e SUURT C.V. M# ..................................
‘\ ..................................................................... studying in B.t. / MBA/ M.Tech ...
towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous
C'/U\b A F@Y/’ ! Wg
S A
Rs. ?@Z/ - Accountant

Scanned by CamScanner



KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru - 560 109, www.kssem.edu.in
TE| :+9180 28425012/013/1 63, Fax : +91 80 28425164, Mob : 8884444408

Department of Civil Engineering
Test report

Date: 24/02/2021
To
V Consulting Engineers

2 concrete cubes were sent for com

pressive strength test. The test was conducted and results are
described as below. :

Date of testing: 24/02/2021

Load Com Av
SI. | Blockno./ | Dateof | Weight P &
No. | Cube no. Cast (kg) (Kn) Strength | Strength | Remarks

(N/mm® [ (N\/mm?)
Cl 8.42 893.8

39.7 28 day
1 = 25/01/2021 o e 393 36.5 strength

i e
Signature of Staff Head of the department
Department of Civil Engineering

Professer & Heaa
Dept. of Civil Enginesring
K.S. Group af institutions
¥.S. Schootoi Engineer':_ng % Managemant
Bangalote-550 062,
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax: 080 -2842 5164

" RECEIPT
No. 086 e Date : W)‘L)‘Z‘Dﬂ
Received From Mr. / Miss SY\IV(N'\"&O\ ...... @v’SD{P‘)' .................................
..................................................................... studying in B.E/ MBA / M.TeCh ..........cccovvvmnininiinnins

a sum of Rupees ............).. QJD,L\MmMWPQkM ........ Wg"/d ..... B e s teees

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

cube Teghiorg) -

Rs. P UH{! i Accountant

Scanned by CamScanner




KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,

Bengaluru — 560 109, www.kssem.edu.in
Tel : +91 80 28425012/013/163, Fax : +91 80 28425164, Mob : 8884444408

Department of Civil Engineering

Test report
Date: 17/02/2021

To

Anantharam constructions

2 concrete cubes were sent for compressive strength test. The test was conducted and results are

described as below.

Date of testing: 17/02/2021

e . Load Comp Avg
! SI. | B . ’ ’
No éﬁ;‘:?‘z/ Dé:;;)f “Zf:g)m (Kn) Strength | Strength [ Remarks
| ' s | Nmm?) | Wmm) |
Cl1 7.97 246.5 10.9 7d
1 10/02/2 2
C2 010212021 =550 250.6 | 111 001 strengtn
Lo T
Signature of Staff Head of the department
Department of Civil Engineering
Professor &Heaa
Dept. of Civii Engingering
K.S. Group of Institutions
™ ¥ 5. School of Enginesring & Managemant

s Bangaiore-586 062,

Scanned by CamScanner
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax: 080 -2842 5164

No. 0 - 5 Date : "fl'btzar .....

\

towards the Library fine / Xerox / Shortage of attendance / lab, Breakage / Miscellaneous

o

Rs. [GD I[/ Accm;'?apnt\h

Scanned by CamScanner



KAMMAVARI SANGHAM (R), 1952

K. S. School of Engineering and Management
Approved by AICTE-1-5279601, Affiliated to VTU, Belagavi
#15, Near Vajarahalli, Mallasandra, off Kanakapura Road,
Bengaluru — 560 109, www.kssem.edu.in
Tel: +91 80 28425012/013/163, Fax: +91 80 28425164, Mob: 8884444408

Department of Civil Engineering
Test report Date: 04.02.21
To -

V Consultancy

1 concrete cubes were sent for compresswe strength test. The test was conducted and results are
described as below.

Date of testing: 04.02.21

. Compressive Avg.
SI. | Cube No./ | Date of Weight strength Strength | Remarks
No. | Block No. Cast (kg) N /mmz) N /mmz)
15.0121 21 DRY

et el
Signature of staff Head of Department

Department of Civil Engineering

Profﬂs'o' Heao
Dept. of Givii Engli 1u3”|‘|9
K.S. Group of fnstitutions
¥.5.Schee! -‘E‘/?’f ing L

27 £3 L f
Bd \..uJ SRRV T
3
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

No. 0 12 Date : ..] )?/\2502—‘

Received From Mr. / Miss W\Gﬂ\f%ﬂ@\m\ wCRQV "De?)f}”’ ..............

..................................................................... study{"i_?g inB.E/MBA/MTech...........cooeeciinivinnsancrenes
a sum of Rupees Pﬂ\\/& ...... 1’\0/\\/\[)9\\/@09 ......... MPF*QA ....... DV\Qy ..............................

tfowards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

(e Nechotede Lol
O

Rs. 55@# Acco:%
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K.S. GROUP OF INSTITUTIONS
K.S. SCHOOL OF ENGINEERING & MANAGEMENT

#15/1, Mallasandra, Off. Kanakapura Main Road, Bengaluru - 560 109
Phone : 080 2842 5012, 2842 5013, 2842 5163 | Fax : 080 -2842 5164

- (REGEPT)

No. 29 Date : ‘Z/IO])Q,@

..................................................................... Siudyiné in BETMBA/ MTECh ..o,

a sum of Rupees (TI(D"D ................. W\gg\ .......... ’)Lﬁ.({?(c% ......... Oﬂ% ...... g s TS

towards the Library fine / Xerox / Shortage of attendance / lab. Breakage / Miscellaneous

GMW&B CM\”@ (—)\—é%‘;'\f V\g,,

P

Rs. &.BUD (/

Accountant
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